



# TEST REPORT

**Reference No.** ..... : WTD23D09210761E  
**Applicant** ..... : BITMAIN DEVELOPMENT PTE. LTD.  
**Address** ..... : 1 Raffles Place, #36-01 One Raffles Place, Singapore 048616  
**Manufacturer** ..... : BITMAIN DEVELOPMENT PTE. LTD.  
**Address** ..... : 1 Raffles Place, #36-01 One Raffles Place, Singapore 048616  
**Product** ..... : SERVER  
**Model(s)** ..... : S19j XP  
**Standards** ..... : ICES-003 Issue 7, October 15, 2020  
**Date of Receipt sample** ... : 2023-08-09  
**Date of Test** ..... : 2023-08-09 to 2023-08-25  
**Date of Issue** ..... : 2023-10-08  
**Test Result** ..... : Pass

**Remarks:**

The results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in full, without prior written permission of the company. The report would be invalid without specific stamp of test institute and the signatures of compiler and approver.

**Prepared By:**

**Waltek Testing Group Co., Ltd.**

Address: No. 77, Houjie Section, Guantai Road, Houjie Town, Dongguan City, Guangdong, China

Tel.: +86-769-2267 6998

Fax.: +86-769-2267 6828

Compiled by:

Approved by:



\_\_\_\_\_  
Sky Lan / Project Engineer

\_\_\_\_\_  
Deval Qin / Designated Reviewer